
 

 
Tender Document for Operation and 

Maintenance of 400KLD Sewage 
Treatment Plant (STP) at IISER TVM 

Campus Vithura, 
Thiruvananthapuram 

 
 

NIT No: IISER-T/1996/28/25-26 dated 23/10/2025



1	|	P a g e 	 

 

 
INDIAN INSTITUTE OF SCIENCE EDUCATION AND RESEARCH 

THIRUVANANTHAPURAM 
(An autonomous institution under the Ministry of Education, Government of 

India) 
 
Indian Institute of Science Education and Research (IISER), Thiruvananthapuram is 

intending to take up the work of “Operation and Maintenance of 400KLD Sewage 

Treatment Plant (STP) at IISER TVM Campus Vithura, Thiruvananthapuram for a 

period of one year.” IISERTVM desires to engage specialist agencies with experience 
[...]
6. I am / We are aware that the Financial bid submitted by me/us will not be opened if I / We do not become 
eligible after evaluation of my/our application for eligibility. 

7. The Original Demand Draft (EMD), FD and Bank guarantee which was /were scanned and uploaded in 
the e-Tender shall be deposited by me/us to the office of Project Engineer Cum Estate Officer (I/c) on 
or before last date of submission of bid. Otherwise department may reject the tender. 

8. I / We assure to deploy the following Operation and Maintenance team with essential educational 
qualification and experience in O&M of STP (MBBR Technology) 

S.No Designation of the Technical / 
Maintenance staff 

Minimum Educational Qualification 
/ Experience 

Stream Number of staff to be deployed 

1st 
shift 

2nd 

Shift 
3rd 

Shift 
As and when 

required as per 
Scheduled 
frequency 

1 Plant incharge / Manager B.E with 4 years experience in 
O&M of STP with SBR Technology 

Environmental 
Engineer 

    

2 Operator Diploma with 3 years experience in 
STP (SBR) / ITI with 5 years 
experience in STP (SBR) 

Civil / Electrical / 
Mechanical 

    

3 Fitter ITI with 5 years experience (Plumbing /Electrical 
/ Mechanical) 

    

4 Helper / Tank Cleaner - -     

        



15	|	P a g e 	 

FORM	’B’	
(To	be	duly	filled,	signed,	scanned	and	uploaded	along	with	e‐Envelope	1	by	the	tenderer)	

DETAILS	OF	ALL	WORKS	OF	SIMILAR	NATURE	COMPLETED	DURING	THE	LAST	FIVE	YEARS	ENDING	BY	30th	
September	2025	.	

SL Name of 
NO work/project 
& 

location 

Owner or 
sponsoring 

organization
s 

Agreement Scope of work *	
No 

Cost of  Date of 
work in 
commenceme Crores
 nt as per 

contract 

Stipulated 
Date of 

completio
n 

Actual date 
of 

completion 

Litigation/ 
Arbitration 
pending / In 
progress 
with 

details 
**	

Name and 
Remarks address/ 
Tel 

No of 
Officer to 

whom 
reference 

1 2 3 4 5 6 7 8 9 10 11 12 

 

 
*	indicate	capacity	of	the	STP	and	Technology	used.	
**	Indicate	gross	amount	claimed	and	amount	awarded	by	the	Arbitrator	

Signature	of	Applicant(s)	
In	case	of	works	carried	out	for	private	persons	/	Organizations	copies	TDS	certificate	along	with	copy	of	performance	order	and	
work	order	/	Agreement	should	be	enclosed.	Private	works	without	TDS	certificates	shall	not	be	considered	for	valuation.	



16	|	P a g e 	 

	

 

FORM‐ B1 

(To be duly filled, signed, scanned and uploaded along with e-Envelope 1 by the 
tenderer) 

ADDITIONAL INFORMATION FOR COMPLETED WORKS 
 

1. Name of work 

2. Location 

3. Client’s name and address 

4. Consultants name and address. 

5. Scope of work. 

a. Capacity of the STP. 

b. STP - Technology used 

c. No. of Units 

8. Duration / Year 

9. Specialized service provided, with cost details, if 
available 

10. Specialized equipment deployed for the project. 

11. Project Management organization structure. 

12. Number of shift and its duration adopted in 
execution. 

*13. Systems adopted for quality execution and 
maintenance of STP 

 
 

*Additional information shall be uploaded separately 
 
 
 
 

SIGNATURE OF APPLICANT(S) 

 
 
 
 



17	|	P a g e 	 

FORM ‘C’ 
(To be duly filled, signed, scanned and uploaded along with e-Envelope 1 by the tenderer) 

PROJECTS UNDER EXECUTION OR AWARDED 

 
 
SL 
NO 

 
Name of 

work/project 
& location 

 
Owner or 
sponsoring 

organizations 

 
 
Agreem 
ent No 

 

 
Cost of work 

Date of 
commence 

Stipulated Date 
ment as 

of completion per 
contract 

 
Up to date 
percentage 
progress of 

work 

Slow 
progress if 

any and 
reasons 
there of 

Name and Remarks( Indicate 
address/ Tel whether any show cause 
No of Officer notice issued or 

to whom Arbitration initiated 
reference may during the progress of 

be made work) 

 
1 

 
2 

 
3 

 
4 

 
5 

 
6 7 

 
8 

 
9 

 
10 11 

 

 
 

SIGNATURE OF APPLICANT(S) 



18	|	P a g e 	 

FORM ‘D’ 
(To be duly filled, signed, scanned and uploaded along with e-Envelope 1 by the 
tenderer) PERFORMANCE REPORT FOR WORKS REFERRED TO IN FORM ‘B’&‘C’ 
1. Name of the work / Project & Location. 

 
1. Scope of work. 

 
a. Capacity of the STP. 

 
b. STP Technology used. 

 
2. Agreement No. 
3. Estimated Cost 

 
4. Tendered Cost 

 
5. Value of work done 

 
6. Date of Start 

 
7. Date of completion 

i. Stipulated date of completion. 
 

ii. Actual date of completion. 
 
8. Amount of compensation levied for 

delayed Completion, if any. 
 
9. Performance report based on 

Quality of Work, Time Management, 
and Resourcefulness   : Outstanding / Very Good / Good / Fair or Satisfactory 

 
 

DATE EXECUTIVE ENGINEER / 
PROJECT MANAGER OR 

EQUIVALENT	
	

	

	
* Certified by self will not be accepted 

 TDS Certificate to be enclosed, if 
the work is executed for private 

clients 

(*Signature and seal of the client / 
owner to 

Whom the work executed) 



19	|	P a g e 	 

FORM ‘E’ 
(To be duly filled, signed, scanned and uploaded along with e-Envelope 1 by the tenderer) 

 
STRUCTURE AND ORGANISATION 

 
1. Name and address of the applicant 

 
2. Telephone No./Fax No/E-Mail address. 
3. Legal Status (attach copies of 

original document defining the 
legal status) 

(a) An Individual 
(b) A proprietary Firm 
(c) A Firm in partnership 
(d) A Limited Company or Corporation. 

 
4. Particulars of registration with various 

Government bodies (Attach attested photo-
copy) 

 
a) Registration Number. 

 
b) Organization / Place of registration 

 
5. Names and Titles of Directors and officers with designation to be concerned with this work 

with Designation of individuals authorized to act for the organization. 

6. Was the applicant ever required to suspend construction for a period of more than six 
months continuously after the construction was commenced? 
If so, give the name of the project and give reasons thereof. 

 
7. Has the applicant or any constituent partner in case of partnership firm, ever abandoned 

the awarded work before its completion? 
If so, give the name of the project and give reasons thereof. 

8. Has the applicant or any constituent partner in case of partnership firm, ever been 
debarred / black listed for tendering in any organization at any time? If so, give details: 

 
9. Has the applicant or any constituent partner in case of partnership firm, ever been convicted 

by a court of law? If so, give details. 
 

10. Field of specialization in Civil Engineering. 
 

11. Any other information considered necessary but not included above. 
 

SIGNATURE OF 
APPLICANT(S) 

* Additional information shall be uploaded separately 
 
 



20	|	P a g e 	 

FORM	 ‘E1’	

(To be duly filled, signed, scanned and uploaded along with e‐Envelope 1 by the tenderer) 
DETAILS OF KEY TECHNICAL AND ADMINISTRATIVE PERSONNEL EMPLOYED BY THE FIRM / COMPANY 

 

 

 

 

 

 

 

 

 

 
Note	:	additional	information	about	Technical	personnel	,	if	any	,	may	be	submitted	on	separate	sheet.	

	
	
	

Signature	of	Applicant(s)	

 

 

 

 

 

	

	
Length of 

SL NO Designation Total Number Names Qualification Professional Experience continuous 
service 

with employer 

	
1 2 3 4 5 6 7 

 



21	|	P a g e 	 

FORM –‘F 

(To be duly filled, signed, scanned and uploaded along with e‐Envelope 1 by the tenderer) 
DETAILS OF TOOLS / PLANT AND EQUIPMENT LIKELY TO BE USED IN CARRYING OUT THE WORK 

	
SL NO 

	
Name of the Equipment 

	
Nos 

	
Capacity 

or Type 

	
Age 

	
Condition 

	
Ownership status 

	

	
Current 
location 

	

	
Remarks 

   Presently 
owned 

To be 
purchased 

Leased 

1 2 3 4 5 6 7 8 9 10 11 

	
	
	

	
1 

	
	
	

2 

         

 

 

 

 

 



22	|	P a g e 	 

Annexure	1	

Extension of contract period: 
 
However, based on the performance of the work during the contract period and as 
recommended by the Plant Performance Monitoring Committee (PPMC), the contract 
can be extended for one more year at same rates and conditions of contract. 
 
Scope	of	work.	
	

General	Requirements	 for	Operation	and	Maintenance	of	 sewage	 treatment	
plant	
The Contractor shall operate and maintain the entire Sewage Treatment Plant All 
necessary repairs, maintenance, overhaul, replacements etc., shall be made during 
the O & M to maintain the Plant. The price for O & M bill shall include supply of all 
tools, tackles, spares, lubricants, backwash chemicals. The water and power supply 
shall be made available by the Employer at free of cost. The scope shall include but 
not limited to the following items. 
1. Operation and Maintenance including Civil, Electrical, Mechanical and all allied 

works 
2. Sampling and testing of influent sewage based on the tests and frequency desired 

by the Employer’s representative and in general be in accordance with the 
CPHEEO manual on Sewerage and Sewage Treatment. 

3. O & M of all functional and utility buildings, infrastructure and common areas 
within the Plant campus including maintenance of Water Supply, Sewerage, 
Roads, Paths, lawns in the plant premises. 

4. Proper Maintenance of Proper records of sampling as per approved proforma. 
5. Maintenance of logbooks of all the machinery not connected to the PLC / SCDA shall 

be done separately & collectively, at the STP. Fortnightly and monthly reports of 
all such machinery and parameters monitored by the PLC shall be generated and 
hardcopy along with soft copy shall be submitted to the Employer’s 
representative. These reports shall contain appropriate and adequate data to 
make the records meaningful and amenable to analysis for evaluating the 
performance of the Plant as well as to help in O & M decisions. 

6. Security of the premises and contents therein shall be the Contractor’s 
responsibility. 

7. The records maintained by the Contractor shall be produced periodically to the 
Employer’s representative for proper monitoring. The Employer’s 
representative’s remarks shall be attended to on next submission. Consolidated 
summary reports shall be furnished to the Employer monthly, quarterly and 
yearly containing salient features. The Contractor shall also maintain history 
sheets of overhauling, maintenance, replacement of all the important electrical 
and mechanical equipment The O & M shall include the appropriate preventive 
maintenance of equipment as per the manufacturer’s recommendation. 

 



23	|	P a g e 	 

2.1 CHARACTERISTICS OF RAW SEWAGE AND TREATED 

SEWAGE: RAW SEWAGE CHARACTERISTICS: 

	

	
CHARACTERISTICS	OF	TREATED	SEWAGE	SHALL	BE:	

	

S.No	 PARAMETER	 UNIT	 VALUE	
1 BOD mg/l < 50 

2 TSS mg/l < 10 

3 FC /100ml < 230 

4 COD mg/l < 50 

PARTICULARS OF THE PLANT at IISERTVM 
The 400 KLD STP at IISER Campus is located near the entrance of 

the campus. The sewage and sullage from academic and hostel area of 
IISER, are brought to the plant in separate lines which flow to the plant 
under gravity. Sewage Treatment plant consists of Physio-chemical, 
Biological and tertiary treatment units. The biological system consists of 
MBBR, settling tank and UV system. The tertiary system consists of 
Pressure sand filter and Multi-grade Filter. For sludge collection and 
dewatering there are sludge transfer pumps. The raw sewage and 
sullage is collected in the collection tanks and is then made to flow 
through the screen channels where the 10mm bar screen and the 6mm 
fine screen are located. The screened sewage and sullage passes through 
the skimming tank where the oil and grease is being skimmed 
manually. The sewage and sullage are collected in an equalization tank 
which also acts as a buffer tank. The flow from this tank is at a constant 
rate of 2.4 liters per second. The sewage/sullage passes through the 
rapid mixing unit, flocculation unit, sedimentation unit, MBBR units, 
tube settlers, pressure sand filter, activated carbon filter and UV filter 
before it is used for irrigation purposes. Final treated water characteristics 
meet the disposal norms specified by Kerala State Pollution Control Board 
KSPCB and Central Pollution Control Board CPCB.  

S.No	 PARAMETER	 UNIT	 VALUE	
1. BOD mg/l 150 - 350 
2. COD mg/l 200 - 600 
3. TSS mg/l 200 - 250 



24	|	P a g e 	 

Period	of	Operation	&	Maintenance:	
The Plant shall be operated and maintained without any breakdown 24 x 7 during 
the specified contract period. 
Shifts per day 3 

Man	Power	to	be	deployed	at	plant:	
The tenderer shall workout the number of manpower required and clearly indicate the 
same in the Cover 1 (Eligibility application / Technical bid) - Technical proposal and 
Letter of Transmittal. 
Minimum personnel to be employed 

 
 
 
 
 
 
 
 
 

 
 

 

 

 

 

TECHNICAL DETAILS OF 400 KLD STP 

Civil Units 
Sr.No Particulars Quantity 

1 Collection sump Two No 
2 Bar Screen chamber Four No 
3 Skimming Tank Four Nos 
4 Equalization tank Two Nos 
5 Raping Mixing Tank Two No 
6 Flocculator Two No 
7 Primary Sedimentation Tank Two No 
8. MBBR Tank Four Nos 
9 Secondary Settling tank Two No 

10 Tube settler Two No. 
11 Filter Feed Tank One No 
12 Treated water tank One No 
13 Pressure Sand Filter One No 
14 Activated Carbon Filter One No 

Sl. 
No 

Position Minimum 
Experience 

Years 

Minimum 
Qualification 

Minimum 
Number 

required 
1 Engineer 

(General 
Shift) 

More than 5 Degree in 
Environmental 
Engineering 

1 

2 Pump 
Operators 3 
Shift 

More than 2 
years for 
operation of 
similar STP 

ITI 
technician 
plumber 

1 per 
shift 

3 Helper More than 2 
years for 
operation of 
similar STP 

Skilled 3 per 
shift 



25	|	P a g e 	 

15 UV system One No 
16 Treated Water Tank One No 
17 Sludge Holding Tank One No 
18 Conditioning Tank One No 
19 Anaerobic digester One No. 
20 Panel room One No 
21 Foundation for mechanical units Lot 
22 Riling, Ladders, Cable trenches, Earth 

pits, Puddle pipes etc 
Lot 

Mechanical Units 
Sr. No Particulars Quantity 

1 Bar Screen Eight Nos 
2 Ari Diffuser in Skimming tank 12 Nos 
3 Blower Two Nos 
4 Raw Sewage Feed Pumps 1W+1Sb Two Nos 
5 Random MBB Reactor Media LOT 
6 Air Purging grid at Equalization tank 4 LOT 

7 Air blowers 1W+1Sb Four Nos 
 Air Purging grid at MBBR tank 4 LOTS 

8 Lime dosing Five Nos 
9 Poly Dosing system Two Nos 

10 Tube Deck Media 2 LOT 
11 SST Sludge Pumps 1W+1Sb Two Nos 
12 UV system One No. 
13 Chlorine Dosing system One No 
14 Filter Feed Pumps 1W+1Sb Two Nos 
15 Pressure Sand Filter One No 
16 Activated Carbon Filter One No 
17 UV system One No 
18 Agitator 9 Nos 
19 Filter press One No 
20 Treated water sump transfer pumps Two Nos 

 

 

 

 

 



26	|	P a g e 	 

SCOPE OF WORK 
The scope of the woks generally broadly on following aspects 
 

1. Day to day operation 24x7 for 365 days & routine maintenance and to follow daily 
checks. 

2. Provide professional, skilled & semi- skilled manpower for all the installed 
equipment’s operation. 

3. Preparation & Dosing Chemical Solutions of required concentration and quantity. 
4. Collection, removal and disposal of sludge. Maintain the MLSS level in Bio reactor. 
5. General cleaning and house-keeping. 
6. Operation of all electrical & mechanical machinery including electrical panels. 

7. Clean / Preventive / minor repairs of the air filters on Air Blowers regularly. Change 
the air Filters periodically. 

8. Preventive/minor maintenance of pumps, blowers, Motors and other 
equipments 

9. Oil & grease chamber, all screen bars manual and all tank cleaning  
 
The scope of work specifically falls under the following categories. 

1. Operation of the plant. 
2. Testing and accessing the performance of the plant periodically at the specified 

intervals. 
3. Maintenance of the equipment’s. 
4. Maintaining the premises, plant rooms and machinery. 
1. Operation of the plant. 
The operating	agency	(OA) shall maintain qualified staff at site to monitor the flow 
parameters and the chemical characteristics of the influent sewage 
and sullage regularly on a weekly basis and when any visible change in physical 
characteristics is observed. The concentration and dosage of chemicals shall be fixed in 
accordance to the inflow parameters. The performance of each units shall be calculated 
on a monthly basis. Separate checklists have to be prepared for daily, weekly and monthly 
activities and has to be recorded. 

1.1. The collection tanks – The sewage and sullage collection tanks are provided 
with motorized agitators running at 300 RPM. The pH of the influent sewage 
and sullage shall be monitored and the dosage of chemicals to be adjusted 
suitably to get neutral pH. The agitator blades and shaft to be cleaned daily 
and maintained in good condition. The tank should be cleaned daily and to 
be free of any settled and entrapped foreign bodies. The RPM of the agitators 
to be checked regularly. 

1.2. The flow divider – The sewage and sullage streams are provided with flow 
divider chambers to regulate the slow in the channels to enable continuous 
operation during maintenance. The flow divider shall be checked 
periodically for settlements, blockages and free motion of the moving parts. 

1.3. Screen Channel – The sewage and sullage streams are provided with two sets 
of screen channels for screening the undesirable oversized floating and 
suspended bodies. The screen channels shall be cleared from settlements of 
waste. The bio degradable residuals in the screens shall be collected and 



27	|	P a g e 	 

disposed suitably by burying within a distance of 2 Km inside the campus or 
disposed into any of the Bio-gas plants available in the Institute. The non-
degradable materials shall be cleaned and disposed off along with similar 
materials by the Institute. 

1.4. Skimming tank – The sewage and sullage streams are provided with two sets 
of skimming tanks. The floatings in the skimming tank shall be skimmed 
using manual skimmers and disposed suitably. The air blowers connected shall 
be running 24x7 in two hour tandem and shall be maintain at desired airflow 
rate. 

1.5. Equalization Tank – The sewage and sullage streams are provided with 
equalization tank which acts as a buffer tank which has to be maintained with 
24x7 aeration to the required levels. The flow from the equalization tank to the 
next stage is not under gravity. Two sets of lifting pumps are provided in each 
stream. The pumps are to be operated in two hour tandem at a constant discharge 
condition of 2.4 lit per second. 

1.6. Rapid Mixing Tanks – One rapid mixing tank is provided in each flow stream. The 
rapid mixing tanks are provided with flat blade agitators for proper mixing of 
the chemicals dosed. The auxiliary chemical dosing tanks and dosing pumps also 
have to be maintained in good condition with constant supply of chemicals to be 
dosed in the required concentration. Any floating bodies if found in the tank shall 
be removed and disposed. 

1.7. Flocculation tanks – One flocculation tank with three flocculates are provided 
in each stream. The direction of rotation, speed of rotation and the smoothness 
of rotation have to be ensured for the formation of flocks. Any floating bodies if 
found in the tank shall be removed and disposed. 

1.8. Primary sedimentation tank PST - One PST each is provided in each stream. These 
Hopper bottom tanks are provided for the settlement of flocks formed as a result of 
the flocculation. Extreme care shall be taken to remove any floating bodies and the 
clear water flows to the next stage only through the “V” notches provided in the 
overflow weir plate for further treatment of the clear water. The deposited sludge 
shall be removed at frequent intervals to the sludge holding tanks for further 
treatment of the sludge. 

1.9. MBBR Tanks – Each stream is provided with two sets of MBBR tanks connected in 
series. The overflow from the PST shall be fed into these tanks. The tanks shall be 
supplied with 24x7 aeration. The growth of bacteria shall be closely monitored by 
checking the MLSS and MLVSS on a daily basis. Corrective actions shall be taken if 
the feed concentrations fluctuate. 

1.10 Tube settler – The overflow from the MBBR tanks are to be fed into the tube 
settler tanks. The sludge settled in the tube settler tanks have to be removed as 
and when required. The tube settler shall be washed with water jet if required 
and maintained in good condition. 

1.11 Pressure Sand Filter & Activated Carbon Filter - Using a 5 Hp filter feed pump 
the water from the filter feed sump is pumped to the sand filter. The filter feed 
pump to be operated as per the water level in the filter feed tank. After sand 
filter the water is let in to the carbon filter. After carbon filter the water is stored in 
Treated water tank after passing through UV system. In between the line, from carbon 



28	|	P a g e 	 

filter to treated water tank, chlorine dosing is done. During normal filtration process 
the water from the filter feed pump flows from top to the bottom of the filter. The 
pressure filters should be backwashed for 5 minutes and rinsed for 3 minutes after 
every 8 hours of operation. Failure to do this would affect the treated water quality. 
The position of node for each operation is clearly specified on the valve. 

Sludge Management 
1.12 Conditioning Tank – The sludge in the sludge holding tank is pumped to the 

conditioning where the sludge is treated anaerobically in batches and transferred to the 
digester tank. The agitator in the tank shall be maintained in good condition. 

1.13 Digester – The partially treated sludge is transferred to the anaerobic digester for final 
treatment of the sludge. The agitators in the tank shall be maintained in good 
condition. Samples from the sampling valves shall be taken and tested to ascertain 
the condition of the digesting sludge before disposing into the drying bed. 

1.14 Drying Bed – The digested sludge is moved to the drying bed after the digestion 
process. The dried sludge shall be removed and packed in containers and handed over 
to the Horticulture section. 

2 Testing and accessing the performance of the plant periodically at the  specified 

intervals. 
2.1 The operating agency OA shall maintain required qualified staff and minor lab 

setup to monitor the MLSS, MLVSS and pH on a daily basis. The BOD of the treated 
water shall be monitored on a weekly basis internally. The results shall be 
recorded and maintained in a log book. 

2.2 The following tests shall be conducted on any approved NABL accredited 
Government testing laboratory at the rate once in two months. BOD, COD, TSS, DO, 
Acidity, Nitrate , E-coli and any other parameter suggested by KSPCB in the 
treated water. The OA shall supply the samples to the testing lab and obtain the 
results promptly and maintain a record of the results. The testing fee shall be 
paid by the agency and got reimbursed on producing the results along with original 
fee receipt. 

2.3 The biyearly tests include BOD, COD and DO at inlet, equalization tank, PST, MBBR 
tanks and Treated water. The OA shall supply the samples to the testing lab and obtain 
the results promptly and maintain a record of the results. The testing fee 
shall be paid by the agency and got reimbursed on producing the results along 
with original fee receipt. The performance of each tank shall be evaluated based on 
the result. 

3 Maintenance of the equipment’s. 

I. PUMPS 

 Precautionary measures 

o Insufficient, wrong or irregular maintenance can lead to malfunctions and seriously 
damage the pump. 

o All work should be carried out by suitable trained personnel 
o Always switch off the pump before starting any work on it. 



29	|	P a g e 	 

 Periodic inspection daily. 
o The pump should run smoothly and free from noise or vibration 
o Shaft alignment and levelness of the base plate 
o Any leaks in pipes, pump casings, gasket joints 
 Maintenance 

o Grease to each drive & bearing for every 90 days Recommended grease - AP-3 
Castrol 

o Using other grade oils would seriously damage the blowers. 
II. TWIN LOBE AIR BLOWER‐ WITH MOTOR 

 Checkpoint 